Plate set incl. Bearings and small parts / Easy-Mechatronics System 1620A

Item number: 94508

Plate set incl. Bearings and small parts / Easy-Mechatronics System 1620A

Category: Sub-system plate set EMS-1620A


86,50 €

including 19% VAT., plus shipping (Paketversand bis 1,2m)

Available now!

Shipping time: 3 - 4 workdays

 


Description



plate set incl. Bearings and small parts / Easy-Mechatronics System 1620A

Fixed Side

1x base plate 160x102mm / Easy-Mechatronics System 1620A
1x trap door 40x40mm / Easy-Mechatronics system 1620A / 1620B
1x trap door 62X62MM / Easy-Mechatronics system 1620A
1x motor plate NEMA23 / Easy-Mechatronics system 1620A / 1620B
4x Abstandhuelse_di5.5_da10_l30

4x screws DIN 912 M5x50
4x screws DIN 912 M5x16
4x screws DIN 912 M5x12
1x angular contact ball bearings double row 3200/5200 2RS 10x30x14,3mm
1x DIN 439 hexagon nut low form galvanized, p M10X1 2x screws DIN 912 M10x25
4x screws DIN 912 M8x25

floating bearing
1x base plate 160x102mm / Easy-Mechatronics system 1620A
1x deep groove ball bearings 6200 2RS 10x30x9mm
1x DIN 471 Retaining ring for shafts, steel, bare A10
2x screws DIN 912 M10x25
4x screws DIN 912 M8x25


:
Shipping weight: 2,08 Kg
Product weight: 1,52 Kg
Stock place: H201-3

Ratings (0)

Average product review

Write your first review and help others with their purchase decision:

Product Tags

Please login first to add a tag.